
GATLIN, SCHIEFELBEIN & COWDERY, P.A.

Attorneys at Law

3301 Thomasville Road, Suite 300

Tallahassee, Florida 32312

B. KENNETH GATLIN TELEPUONE 850 385-9990

WAYNE I.. SCHIEFELBEIN TELECOPIER 550 385-6755

KATHRYN OW. COWDERY E-MAIL: hkg:iiIinCnetIaIly.com

OF COUNSEL

THOMAS F. WOODS

June 18, 1998

Ms. Blanca S. Bayo, Director HAND DELIVERY

Division of Records & Reporting

Florida Public Service Commission

2540 Shumard Oak Boulevard
i' `o7 AJ S

Tallahassee, FL 32399-0850

Re: Joint Application for Transfer of Water and Wastewater Facilities of GULF UTILITY

COMPANY to GULF ENVIRONMENTAL SERVICES, INC.

Dear Ms. Bayo:

Enclosed on behalf of Gulf Utility Company are an original and five copies of the above-
[...]
Section 

1 
3 
3 
5 
5 
6 

LIST OF M A P S  AND TABLES 

- Title 

Location Map 
Gulf Utility Company Balance Sheet (Table 3-1) 
Gulf Utility Company Balance Sheet (Table 3-2) 
Water Franchise Area Map 
Wastewater Franchise Area Map 
Executive Summary of the Fair Value Assessment (Exhibit ES) 

2-A 
5 
6 

12-A 
12-B 
e5-1 



Section 1 

BACKGROUND 

General 

Gulf Environmental Services, Inc. (the “Utility or Company”) is a private, not-for-profit water and 
wastewater utility operating in Lee County, Florida. The Utility will obtain the assets of Gulf Utility 
Company (GUC), a private for-profit corporation, with proceeds of this bond issue. The assets of GUC 
include a potable water supply, treatment, transmission and distribution system (“water system”) and a 
wastewater collection, transmission, treatment and disposal system (“wastewater system”), collectively 
referred to as the (“system”). In 1982, GUC was formed to acquire the assets and Florida Public 
Service Commission (FPSC) certificates of San Carlos Utilities, Inc. which had formed the utility in 
1972. As a not-for-profit entity, the Utility will not be subject to FPSC certification or regulation. 

The Utility will operate under sponsorship and regulatory authority of the Lee County Board of 
County Commissioners, allowing it to issue tax-exempt bonds on the County’s behalf to finance the 
acquisition and subsequent system expansions and improvements. The sponsorship resolution 
(Resolution No. 9 8 - 2  was adopted by the County Commission on 

Today, the Utility serves approximately 7,421 water and 2,682 wastewater customers 
in the south Lee County communities of Island Park, San Carlos Park, Estero and Three Oaks. GUC has 
more than tripled the number of customers served since 1982. Treatment facilities and pipeline systems 
have been expanded to keep pace with service area demand, and further expansions will be required to 
meet projected growth, much of it related to the new four-year state university which began operations 
in the service area last year. 

Service Area 

The Utility’s service area generally extends from Williams Road north to Alico Road and from the 
sections west of U.S. 41 east to the two sections adjacent to the eastem border of 1-75. These areas are 
generally known as Island Park, San Carlos Park, Estero and Three Oaks. Florida Gulf Coast University, 
the new four-year state university which opened in August 1997, is within the Utility’s service area. Maps 
of Gulfs water and wastewater service areas are shown on Pages 12-A and 12-B. 

Utility Management and Operations 

The Utility’s sole business is the delivery of potable water and wastewater treatment service in its 
service area. The Utility is govemed by a Board of Directors, whose responsibilities include reviewing 
monthly financial statements, and annual budget and cash flow projections. In conjunction with the 
Utility’s Administrator, the Board sets short and long term investment policy, long term financial planning 

1 



policy and strategies. The Board also monitors the performance of the Utility’s policies and operational 
strategies. Board members are J.W. French, Fred Edenfield, and Kirk Beck. 

The water and wastewater systems owned by the Utility will be operated and maintained by Sevem- 
Trent Environmental Services (STES), who will structure the Utility into three (3) divisions headed up by 
STES employees. The Operations Divisions will be run by Steve Messner, Operations Manager, and will 
perform all plant, distribution and collection system operations and maintenance. The Finance & 
Accounting Division will be headed by Carolyn Andrews, Chief Financial Officer, and will perform data 
processing, billing, purchasing, records, and accounting functions. Customer Service is also part the 
Finance & Accounting Division and will handle opening, closing and transfemng accounts, tum-ons and 
tum-offs, meter reading, customer inquiries and complaints. The Administrative Division will be headed 
by Kathy Babcock, Administrative Manager, and will conduct developer-related activity from initial 
contact through final acceptance and connection, and operations administration including safety, training, 
recordkeeping and equipment maintenance programs. 

2 



LOCATION MAP 

GULF UTILITY COMPANY 

2-A 



Section 2 

INCOME AND EXPENSE STATEMENT 

125.3401 (11 The most recent available income and exDense statement for the Utiliw. 

The most recent Income and Expense Statement for the utility that is available was based on the 
Audited Financial Statement provided by Gulf Utility Company for the 12 month period ending 
December 31,1997. These revenues and costs for the water system are summarized below. 

Gulf Utility Company 
Statement of Operations 

For the year Ended December 31, 1997 

Revenue: 
Water 
Sewer 

Expenses: 
Operations and Maintenance 
Depreciation 
Taxes other than Income 

Operating income 

Other income (expense): 
Interest income 
Interest expense 
Amortization of debt issue costs 
Gain on sale of investments 
Loss on sale of investments 
Amortization of investments and premiums 
Amortization of contributed taxes 

Loss before income tax benefit and cumulative 
effect of change in accounting principle 

Income tax benefit 

Loss before cumulative effect of change in 
accounting principle 

Cumulative effect of change in accounting 
Principle 

Net income (loss) 

1997 

$2,068,757 
1.556.271 

3.625.028 

2,280,975 
556,583 
399.775 

3.237.333 

387.695 

148,626 
(927,3 18) 

-0- 
(8,517) 

(1 1,933) 
(1,291) 
64.732 

/735.7011 

(348,006) 

107.053 

(240,953) 

431.683 
$ 190.730 

3 



Section 3 

BALANCE SHEET 

125.3401 (2) The most recent available balance sheet for the utilitv. listinp assets and liabilities and 
clearlv showinp the amount o f  contributions-in-aid-of-construction and the accumulated 
deweciation thereon. 

Presented on Table 3-1 and 3-2 is a balance sheet of Gulf Utility Company. These tables 
were directly fiom Gulf Utility Company’s Audited Financial Statement for the year ending 
December 31, 1997. 

4 



TABLE 3-1 

Gulf Utility Company 
Balance Sheet 

December 31, 1997 

Assets 

Utility Plant: 
Utility plant in service 
Construction work in progress 
Net plant held for future use 

Less: Accumulated depreciation 
Utility plant acquisition adjustment 

Restricted Investments 

Current assets: 
Cash and cash equivalents 
Restricted cash 
Short-term investments 
Accounts receivable 
Unbilled revenue 
Income tax refund receivable 
Other 

Deferred charges and other assets: 
Net deferred tax asset 
Unamortized debt issue costs 
‘Deferred rate case costs 
Advances for construction 
Other 

$35,518,440 
2,280,478 

83.952 

37.882.870 

(8,734,005) 
(158.784) 

(8.892.789 

28.990.081 

1.137.285 

1,637,859 
461,289 

-0- 
124,883 
182,153 
546,462 
35.995 

2.988.641 

2,678,017 
364,585 
235,151 
143,862 
90.733 

3.512.348 

$36.628.355 

5 



TABLE 3-2 

Gulf Utility Company 
Balance Sheet 

December 3 1, 1997 

Stockholders’ Eauitv. Liabilities. and Other Credits 

Stockholders’ equity: 
Common stock, $1 par value, authorized 5,000 shares, 

Additional paid-in capital 
Retained eamings (accumulated deficit) 
Unrealized gain (loss) on investments 

416 shares issued and outstanding 

Liabilities: 
Long-term debt, excluding current portion 

Current Liabilities: 
Current portion of long-term debt 
Notes payable to stockholders 
Accounts payable 
Customer deposits 
Accrued taxes other than income taxes 
Accrued interest 
Revenue subject to refund 
Income taxes payable 
Other current liabilities 

Deferred credits and other liabilities: 
Contributions in aid of construction, net of 

accumulated amortization of $5,909,947 and 
$5,242,660 at December 31, 1997 and 1996, respectively 

‘Contributed taxes 
Advances for construction 
Prepaid service availability charges 
Regulatory liability 

$ 416 
952,711 
94,618 
15.272 

1.063.01 7 

9,430,000 

125,000 
1,544,360 

655,464 
223,512 
174,059 
249,071 
254,808 

14,693 
139.257 

3.380.224 

17,188,709 
3,913,549 

265,624 
1,387,232 

-0 

22.755.1 14 

$36.628.355 

6 



Section 4 

STATEMENT OF EXISTING RATE BASE 

125.3401 (31 A statement o f  the existing rate base o f  the utilitv for remlatorv VurDoses. 

The rate base of this utility system represents the depreciated original cost of the plant and 
facilities deemed by the Florida Public Service Commission (FPSC) as used to provide service to the 
public. Specifically, the rate base of a utility includes gross plant in service, less depreciation and net 
contributed capital andor plant, an allowance for working capital, materials, supplies and inventory 
and contain other financial considerations. In determining the existing rate base, net plant which is in 
service but is not used and useful or plant held for future use, is generally subtracted from the total 
plant in order to arrive at the level of rate base required to provide service to the existing customer 
base. The rate base for the Gulf Utility Company system is shown below. Rate base does not reflect 
the total equity of the Owner, rather that amount which the FPSC determines is appropriate upon which 
to recover a rate of retum. This information is derived from the FPSC Annual Report filed by Gulf 
Utility Company for the year 1997. 

Gulf Utility Company 
Statement of Rate Base 

Water 
Utility Plant in Service $193 17,047 
Accumulated Depreciation (4,934,074) 
Advances for Construction 
C.I.A.C. (14,264,094) 
Amortization oFC.1.A.C. 3.517.145 

RATE BASE 

Wastewater 
$16,001,404 
(3,799,931) 

(1 2 1,762) 
(10,221,791) 

2.392.803 

$4.250.723 



Section 5 

PHYSICAL CONDITION O F  THE FACILITY UTILITIES 

125.3401 14) The vhvsical condition o f  the iitilitv facilities beine purchased, sold. or subject to a 
wastewater facilitv vrivatization contract. 

5.1 Water Supply I 

The System can utilize 16 production wells. Four wells are located in the San Carlos Wellfield, to the 
northeast and less than one mile from the San Carlos Water Treatment Plant. A fifth well is located on the 
plant site. The wells draw water from the shallow or ground water aquifer. The depth of the wells range 
from 34 to 55 feet. Eleven wells are located in the Corkscrew Wellfield, to the southeast and approximately 
1% miles from the Corkscrew Water Treatment Plant, five of which are currently in production; the 
remaining six wells can be put into service when necessary, however, well pumps and related piping will 
need to be installed. The wells draw water from the shallow or ground water aquifer. The average depth of 
each well is 38 feet. Currently drawing from the shallow aquifer, the Corkscrew wells can be modified to 
draw from deeper aquifers. 

5.2 
The San Carlos Water Treatment Plant consists of three conventional, up flow design units with a 

total treatment capacity of 2.415 MGD. The water treatment process utilizes bentonite clay, polyaluminum 
chloride, Betz 11 1OP (anionic coagulant acid), Betz 1190 (cationic coagulant acid), potassium 
permanganate and chlorine for disinfection. An additional chemical, Betz 500P, is added to the product 
water for corrosion control. 

Water Treatment and Pumping Plants 

Following the chemical addition process, the water travels through the filtration system, then by 
gravity to the clearwell where it is temporarily stored. The transfer pumping system pumps water to the on- 
site storage tanks. The storage facilities, with a rated capacity of 0.500 MG, provide treated water to three 
on-site high service pumps. 

The San Carlos plant site includes buildings sized to house the maintenance shop, chemical feed 
equipment, chlorination equipment, laboratov, control room and equipment/material storage and offices for 
the operations staff. 

The Corkscrew Water Treatment Plant consists of a 1.80 MGD membrane softening process 
complete with pre-treatment, membrane units, post-treatment stabilization and a disinfection system. 
Additional chemicals utilized are sulfuric acid, caustic soda, Betz 500P and 502P for product water 
corrosion control. Chlorine is added for disinfection. 

Following the membrane softening process, the water is directed to the on-site storage tank. The 
storage facilities, with a rated capacity of 1 .O MG, provide treated water to two on-site high service pumps. 

The Corkscrew plant site includes a process control building complete with all necessary chemical 
handling facilities, electrical and instrumentation systems. 

Portions of the San Carlos Water Treatment Plant are approximately 25 years old and the raw 
water supply is of such quality that high chemical treatment is required to meet drinking water 

8 



standards. Because of this, one of the first projects to be funded by this bond issue is an interconnection 
between Lee County's Corkscrew Water Treatment Plant and the GES Water Distribution System. This 
will provide a new source of supply with higher quality. 

5.3 Water Facilities 
The water transmission and distribution system was originally constructed in the early 1970s and has 

subsequently been extended to serve new subdivisions and adjacent developments within its fianchise area 
as certificated by FPSC. 

The existing water distribution system includes approximately 600,618 feet of water trimsmission 
mains, approximately 575 fKe hydrants., and meter installations at each customer's property line. The 
system main lines are constructed of materials approved by the American Water Works Association, 
specifically polyvinyl chlorine CpVC) and ductile iron pipe (DIP). The following table contains a summary 
of main type and size. 

5.4 Water Supply, Transmission and Distribution Mains (Provided by GUC) 
Quantities in Service 

Diameter of Pipe (Feet) 
Tvue of Piue flnches) As of 12/31/97 

PVCDIP 1% 
2 

2% 
4 
6 
8 
10 
12 

TOTAL: 

660 
3 1,247 
15,345 
56,262 
89,006 

233,414 
74,560 

100.124 
600.6 18 

The System's water quality meets all local and state standards as well as the Federal Safe Drinking 
Water Act. Routine testingbill be conducted by the Utility and the Lee County Health Department. 

5.5 Water Distribution System and Storage 
The system is served f?om two (2) high service pump stations with one (1) on-demandfbooster station. 

The on-demandfbooster station is located on the west side of U.S. 41, behind the former Three Oaks 
Model Home Center. Direct access is off the southbound lanes of U.S. 41. At this location, there is a 1.0 
million gallon ground storage reservoir and two variable speed high service pumping units. 

One high service pump station is located at the Corkscrew Treatment Plant site which is located 
approximately 1 !4 miles east of Interstate 75 on the south side of Corkscrew Road. At this location, there is 
a 1.0 million gallon ground storage reservoir and two variable speed high service pumping units. The 
reservoir is a dual purpose structure that contains an aerator, chemical feed system piping and controls for 
post-treatment of the water plant product water. These facilities provide adequate storage to maintain water 
volume for &-e flow demands throughout the southeastem sections of the service area and as an emergency 

9 



back-up for System malfunctions. These facilities were completed and placed in service in December 
1989. 

The other high service pump station is located at the san Carlos Water Treatment Plant, which is 
approximately three miles east 0fU.S. 41 within the San Carlos Park subdivision. At this location, there is 
a 0.500 MG ground storage reservoir and three high service pumping units. 

The main transmission and distribution lines are installed from the plant and extend throughout the 
service area. To ensure sufficient pressure to the extremities of the distribution system, the on-demand 
pumping is programmed in coordination with the water treatment plant high service pumps. 